A ILTEREAE ASSEMBLING INSTRUCTION

Facon /07

Z7)ar

Fo—y—-@EE | 1450%
7-lo-5—-E% | 280%

B B | 1340%

¢ % E 8 | 3700g

I v 2 » | 49~5045%
# MR # | 4ch

@

Main rotor dia. 57-2/25"
Tail rotor dia. 11-1/50"
Fuselage 52-3/4"
Full-equipped weight 8-4/25 |bs
Engine 49 - 50 class
Radio 4 channels




ASSEMBLING SECTION

Symbol of screws

(1). Assembling DRIVE SECTION CS: Cap screw

SS: Set screw

PH: Pan head machine screw
TS: Tapping screw

FW: Flat washer

Brg.: Bearing

Remove the engine taper space
and the drive washer.

Engine collar for ENY A

Taper spacer

Cooling fan

Starter pulley (L)

Clutch shoe

M3 x 16 CS

Arrangement view of Mechanical Cases

[IS0me fe— ' N T
—~ \\_ L=

. O =P
= — m [N\
=gk 1L U %\—’. o\ __]

(2). Mounting TAIL HOLDER

Tail pipe 2 x 10 mm Long slit to be worked. Wind a thread and fix

j it with epoxi-adhesive.

ﬁ“

File the projected part of

tail holder.
Tail holder /
Apply epoxi-adhesive ]
and insert this into the tail pipe.
S

Mounting method of tail drive pipe

Cement

— 1), (K) =




(3). Assembling MAIN MISSION (Pre-assembled) FOR 505

Brg. 605 Mast lock

M4 x 6 SS

e

K =
=2 < Collar for 1st shaft

7
| “‘!‘//
; {ﬁv/w\\ Spur gear with shaft
%/ 606 Brg. holder y B
N
P
A

L l Clutch bell

Bevelled spur gear

n;\ v
M3U Nut M3 x 26 CS

% Mast collar

605 Brg. Holder

7 x 8 BS Collar
Bevel pinion gear

(4). Assembling MAIN MISSION FOR 707

Mast lock

@
4 x 4 SS
M4 x 4 SS _ Maxase M3 x 10 CS
M4 x 6 SS / Brg. 605 OP
% Main mast

. Brg. 608 OP

608 Brg. holder ? %’
._ Brg. 606
b : w

605 Brg. holder Spur gear with shaft

Clutch bell
606 Brg. holder
/1 Bevelled spur gear
AN Auto rotation assembly
B M3 U nut

M3 x 16 CS
e e
&

-2 (), (K) -




Hd 8 X 2N

‘(@1e|d ysems ay} 01 3211S)
100q USEMS

*(Wwigg peaoxa 10U
p|noys yidep uontasul ayl )
*anlsaype-1xoda Yim X1

-1oy3ebol o1is 1Byl Lol
“BurJeluad ay) 81noes pue uid a|pseu ay} 11esul
“Buiusng 14eus [equuib 0 poyraw Bununow

J8Ysep Z P
Hd 9 X 2N .r,

wie |0nuoD
Hd G1 x 2N
uid apeeN g'LL X Z © 1E||0D ULIR 10AlY

HAR SRR | e IMNZN
Hd OL ¥ EN ¢y @ Jousem z 9

Z1—914HD
PAEECIEEEN NN EW | Jejjod isniyL
| Sz NuN
1ap|oy %ﬂm

Jaysem pauspiey @

SO 9Z X v |

\7 1|00 Jadwep 840 A OA

SO GZ X ENW

IQ/D

uld 9|pasN 8°6¢ X Ez

P
M SO0E * vIN
@ g 1e()00 sadwep ayoA -
§ d :
Q\l BOISNP BYOA _~

J’ ‘\‘\\
Hd 9 X ZN ! P
Ry

SS9 x v |
MIGOXTL
uld a|peaN 8'GlL X €
Buysng 1jeys |equiio
< o NN ZN
\ b= Jap|oy Big meseag

, @
* ov6 471
T LmU_oc wie Buixip
-

c_a a|paaN

v BLL*XTP
wie Bulxiin
~———

SS 9 X PN

Pl

SO 02 X EW

AN

1eq Jez1|Iqels

ape|q Jazl|Iqe1S

Av3H HOL0Y bulqusassy *(G)

-3 (K) -



(6). Assembled View of ROTOR HEAD l FOR 50‘[

0
\ K%
M2 x 16 %gﬂ{@? i
M2 x 100 A "l@ _
NN
\\> ' o
-@'v
7
FOR 707
,,//
/’ -
o
e

/

~~ Adjust the balance of the stabilizer
by controlling the screw-in depth of
the stabilizer blade.

Do this adjustment with the rod end
removed.

M2 x 100

To elevator

To aileron

-4 (), (K) =



(1) Joploy epeq jieL

gxzp )
uld a|peaN

9—¢ 471 619

NN N EW

6—€ S 'bug

l1aysem ie|4 z o

/1IN ZW

Jaddols

SSEXEN

*9OUBAPE Ul PAINDDS
aq pInoys asue(eq ea|dwon

eield yoyd et

@ (d) Jeploy ape|q |1eL

1]10D S8 G X €
Buisnoy [1e|

Hd OL X 2N Wu

SO ZL XEN

lleg g ¢

HdOL X Z

6—t.L4D Big
NN N ENW

185 Jap|oy ape|q |ie1 adAl-p\ SLHVd NOILJO

Jaddoys ereid yoynd jie g

@ _ LTS
NN ZN (8) wrofisnipy

J81snlpe poy

lleg G ¢

SO CL X EN

NN ZN
(V) 1apjoy epe|q |1eL

Bu|dnod 1snuy L

ol yjo
Buijquiasse ay) 01 Jajay

1NN NEW
(g) Jepjoy apejq |1eL

NOISSIN 11V.L buljquassy *(£)

-5(), (K) -



(8). Assembling PITCH UP SECTION FOR 505

4 x7x 4Alcollar

Collect pitch lever (B)

Pitch lever shaft

M4U Nut
@F4 x 6 Bushing @

Cement

Pitch mount plate collar

Pitch mount plate

o :

Aileron lever w

M4 x 25 CS / M3 x 10 CS | @

Collect pitch lever (A)

M2 Nut

Elevator torque lever

M2 Nut o M4 xBSS

M2 x 8 PH

b J
Elevator lever |

45 Ball & »/
f@ 4x7x 7Al Collar _Pitch lever shaft
. ‘ —-F_W M2 x 8 PH
i@?ﬁ ; ® \ F4 x 6 Bushmg Cement
\ Aileron [ever

Pitch mount plate collar

- F6 x 8 Bushing
M2 x 16

Rod s

Pitch mount plate

M3 x 40 CS

Collect pitch lever (A)

3 x 7 x 4Al collar

3 x4 x 11.6 BS Collar

To elevator servo

To aileron servo

-6 (), (K) -




(9). Mounting FRAME (1) (The illustration below shows 707).
[ The frame for 505 is pre-assembled ]

@5 Ball

M2 x 8 PH

M2 Nut

L-type crank with boss

Radius arm stay

Wind shield

r M3U Nut .
mounting shaft Pitch lever

M2 Nut mounting member

Y%

= ™~
B 4

TR

~ i D\ S ‘ g Ta 3 10
% i M3 x 16 CS f’ E sz 10 £
N N'\,\ //’ ‘: 'i N

Tail boom holder

Servo mount stay

M3 x 35 CS

Main frame (Right)

Cooling cover
M3 x 10 CS mounting piece (B)

Sub frame

NB:

Tighten the whole section more
after the engagement of the bevelled
spur gears is sufficiently checked.

—7 W), (K) -




(1ybry) Aey

ENGIE
P

Malios POOM 7L X EW

(1407) Aels 1uol4

SO 0L XEW

]
80081d poop\ m T,A\ﬁ NN €N
‘ )

IR

= NS

aseq JaAIe0al OAIBS 155 POOM

8 X L'TN

JUNOW OAIBS

Hd ¢l X EW
q ]

junouwl oAlas

-1o1depe sapnw 104
N (810Y 011)

SO0L X ENW

1j2YS JUBWBIoLUIBY

1930818 alIM

adid piS
pueq pAS

NN NN

pueq adigd

ape|q [1e1
ERIRNETN

ape|q |le}
10H

M8.10S POO

HdZl X ENW

Hd ZL X EN

(11) AWV H4 Bulquassy  *(0L)

—8(K) -



(11). Mounting ENGINE

Starting belt

Cooling cover
9 M2.7 x 8 Wood screw

Cooling cover mount member

Make a hole at the
position of throttle
and needle.

FOR 505

(12). Balance adjustment of BLADE

% \ '
%f Make by your self or purchase. Hole of 2mm or 3mm dia.
% 1.2 ¢ Piano wire
2 Hammer
Thread solder Blade

Tail blade %@

—-9W), (K) =




(UOIIRIOL [BULION) OAJBS duIbu]
—<— MOl HOIH — N W

< HOIH MO

(uoneios jewlopn) oAlas yoid aulbugy

HOIH

—

8104y L /

(8s19n8Y ) OAJBS Yo} Id 198]10D

1S80AUBS G JO ased u| g

_— JaA8]| 811304y |

(uoliejod _NE\_OZV 0OAJ3Ss Jappny

~— 1ybiy 4o —a
e —_—
1an8| yoiid 108|100 O
1437 LHOIH &
(esl1aniay ) OAlas uoa| Iy
- —
pJemio- plemsoeg

L0/ '8 G0G NODTV 4 10} saoAlas JO M3IA w:@E@m:mt<

(UOI1B10J [BULION) OAJSS J0jeAR|

1S80AIBS {7 JO 9SBO Ul 1Y

— 10 (J), (K), =




J9A3| 81104y -

OAlaS U0IB| I

OAJ3S Jappny

18A87 Yolld 198]|0D O

L0L '8 G0S NODTV 40} abexur oasss

=110), (K) -



a1e|d Bulieag

V 31V 1d HSYMS e e — T ﬁ
AT X wiw G UBY) a10p
g youd “ulp S
“Pa.noas youd “xepy wiwQ| 0} g :8duelsip apl|s |
s1 8|Bue yoid wnwixew ayl uaym O\%’U/c)(
|elu0z{10y s! 18A8| IN0-Ysep 4 w/ /D / MESB35 JO |013U0D J18z1|Igels O
- to- o ——— . - - e w‘@R‘ w“.\.\
) S—— \ /
J ape|q ulew adA} |edLileWWAs-1Wes /

Alquiesse 1no-ysepy !

/ (Buipue ‘uoneloy ‘oiny)

Buiddoys auibua uo ajbue yoiy4

. W=
(V) w.e Jepjoy epejg oL R o0 ) .0
7 1/..@2 £ 6668 yoyd xepy ' Bul|pi auibus uo ajbue yoiiy4
(g) @1e|d ysems o |
‘@31] 8y} pue ‘jany Jo pury ‘Jemod .
‘paInoes s yoild wnwixew syl ! auibua ay1 01 Buiploooe Juslayip q
uaym |eruoziioy wouy piemdn Apybls aq Aew ajbue yo11d wnuwixew sy |
. e SN O “
v

wie Bulxii v a
yoild wnwiuiw ayy Japun Bul|pr sulbuy

Yo d Wwnwixew 4o uoIHpUOd Japun pasdg ybiH sulbug

ONIXIN HOLId 3aVv18 NIVA 40 LN3W.LSNravy

—12(A), (B), (C), (F), (G), (H), (K) —



ADJUSTMENT SECTION

A.

Mounting the servoes & Adjustment of the linkage
Mounting the servoes:

a Prepare the servoes as follows:

(1). In case 4 servoes are used:

Normal-turn servo 3 pcs.

Reverse-turn servo 1 pc.
(2). In case b servoes are used:

Normal-turn servo 4 pcs.

Reverse-turn servo 1 pc.

b. Paying attention to the rotation direction and the mounting position of the rod,
mount the servoes in accordance with the arrangement view of the servoes and the
drawing.

c.  Neutral position of servo horn
Switch on the transmitter and the receiver and set the trim to the centrial position.
(For engine and pitch control, keep the stick and the trim of the transmitter to
the lowest position.)

Mounting the push-pull rod
In accordance with the servo arrangement view, furnish each servo horn with ¢ 5 ball by
M2 screw and nut.

a.

Aileron

Screw in the rod end to the M2 x 120 adjust rod for aileron and mount the adjust rod

at the balls for aileron servo and of pitch-up, link lever. At this time, adjust the length

of the rod so that the link lever may become perpendicular with the servo set to

neutral.

Elevator

Screw in the rod end to the M2 x 80 adjust rod for elevator and mount the rod as well as
the aileron. Then, adjust it in the same manners as for aileron.

Engine throttle rod

(1). Loosen the SLOW adjust screw about two turns for the engine carburetter
and adjust it so that the engine may can completely stop. (Please refer to the
instruction manual of the engine which you purchased. )
(2).- Mounting the rod at the servo horn : (please refer to the arrangement view
of the servoes).
(Use a servo horn whose shape is of disc type).
(i). Mounting angle
On idling ----------- About 60° position from the lateral center line
(ii). Mounting radius
Full OPEN/Full CLOSE stroke of the carburretter = Rod mounting stroke.

—13(K) —



(3). Transmitter stick, Lowest, Trim, Lowest ---------- Engine stops

Transmitter stick, Lowest, Trim, Intermediate --- Idling
Transmitter stick, Highest, Trim, Intermediate - Throttle, Full OPEN
Collect Pitch

Mounting the rod at the servo horn:
(i). Mounting angle
On Idling  -=-----eeeee- About 10° from the lateral center line.
(if). Mounting radius
The position where the slide distance of the collect pitch of the adjustment view

of the rotor head mixing can be secured. ( Vertical slide distance of the swash plate)

Rudder control

(1). Neutral position of the rudder servo
Intermediate position of the engine control stick (in case of prop with mixing
for helicopter)

(2). Neutral position of the tail pitch lever
Set the neutral position of the tail pitch lever a little gear box side from the
intermediate point of the whole movable range.

(3). Working the control wire:
Solder an adjust joint at one end of the control wire and furnish it with a rod end.

Then, pass it through the control pipe. After that, determine the length and cut off.

Solder the adjust joint. Then, provide it with another rod end.
The part exposed from the control pipe is to be reinforced by soldering.

ADJUSTMENT OF SERVO LINKAGE

Begin adjusting the linkage of each servo after the rods are mounted at each servo.

a.

Switch on both transmitter and receiver. Set the trim lever of the transmitter to its
mean point. Check the rotation direction of each servo. Then, check that the horn of
each servo is set at the neutral position.

NB: For the aileron/elevator, check that the link lever of the pitch up mechanism is

vertical.
The relationship between the swash plate and control rod is as follows:
Aileron: Lever (L) point Swash plate (L) Point Rod (L) point
Elevator:  Lever (F-1) Point  Swash plate (F-1) Point Rod (F-1) Point
Elevator: Lever (F-2) Point  Swash plate (F-2) Point Rod (F-2) Point

Mount the swash plate and the control rod in a position by screwing in the rod ends
to M2 both-side threaded screw rods of the designated dimension of each helicopter.
At this time, adjust the swash plate so that it may be horizontal ( have a right angle

to the mast in both forward/backward and left/right directions ) and that the clearance

between the upper surface of the bearing plate and the lower surface of the swash

=14(K) —



plate may be 5mm to 6mm . For this purpose, control the length of the rods by
the screw-in distance of the rod ends.

Linkage of the rotor head

Rod (A) Plate holder (A) Mixing arm (A)

Rod (B) Swash plate (B) Mixing arm (B)

Rod (C) Wash-out (C) Seesaw (C)

a. Mount the rod (A) by uniformly screwing in the rod ends at both ends of the M2 x 16
screw..

b. Rod (B)
Switch on the transmitter and lift up the engine control lever to the highest position
to shift the swash plate for maximum pitch. Then, furnish the M2 rod of the desi-
gnated dimension of each helicopter with a rod end. Adjust the length of the rod
so that the mixing arm may become a little upward with the seesaw kept horizontal.

c. Rod (C)

Fix the wash-out to the mast so that the control arm of the wash-out may become
horizontal under the conditions described in (b).

NB:

Fix the wash-out at the position wherefour horns of the lower side of the swash plate
may be piled up on the four horns of the upper plate with the rotor blade placed on
the center line of the body (i.e. body length direction).

For the rod, furnish the adjust rod of the designated dimension of each helicopter
with rod ends by screwing in, lead it to the wash-out (C) point through the seesaw (C)
point and the inside of the yoke.

At this time, bend the rod near the wash-out so that it may not come in contact with
the yoke. And adjust the length of the rod so that the stabilizer blade may become
horizontal.

BALANCE ADJUSTMENT OF ROTOR BLADE

a.

Main rotor blade

The main rotor blade rotates at high speed. So, if complete balance is not secured, poor
ruddering and/or vibrations may be caused to be present. Therefore, obtain complete
balance of the main rotor blade.

First of all, place a round pencil or a mast on an even table or so. Then, put the two blades
on it. Under these conditions, roll the pencil or the mast to look into the center of gravity
of the blade in the length direction. Then, mark the center of gravity with a pencil or so.
Check that the center of gravity of the two blades is located at the same position.

If error more than 5mm is caused, make an opening of 2mm dia. at the tip or the root of
the lighter blade and caulk a thread type solder in the opening to true up the centers of
gravity of the two blades.

— 15 (K) —



Next, adjust the balance of the weight of the two blades. At this time, use a blade
balancer to secure complete balance of the blades.

Tail rotor blade

As the tail rotor blades rotate at the speed of 4,000 to 6,000 rpm., secure complete
balance of the tail rotor blades by the same method as that for the main rotor blades.

Protection of the blades

As the weight balance of the blades may change to the humidity content in the air,
stick the adhesive tape (film) to the blade surfaces to protect it from humidity.

Do the same in the tail blades.

Coloring of blade ends of the main rotor:

It is impossible to adjust the tracking of the main rotors if it is not possible to distin-
guish the tracks of the blade ends of both right and left blades. So, provide the blade
ends with a distinguishable color tape.

Adjusting the pitch angle of the main blade:

Switch on both transmitter and receiver. Set the engine control trim to the intermediate
position (ldling) and set the stick to the lowest position.

Next, Hold the stabilizer bar with your hands to make the seesaw horizontal. Check that
, when observed from the rotor blade end, the line connecting the front end of the
blade section surface with the rear end is parallel to the stabilizer bar. If not, adjust the
rod (A) ( the inside point (A) of the mixing arm — the blade holder (A) point) so that
the line may become parallel to the stabilizer bar. At this time, the blade pitch angle is
zero (0).

Adjusting the maximum pitch angle

Since the maximum pitch angle may change to the engine output and the fuel , it is
adequate that the maximum pitch angle is set to 7 to 8° degrees of angle in usual cases.
Measure it by a pitch gauge. The standard judgement is as follows; For 60 mixing
arm, if the distance along which the swash plate lets the mast slide when moving the
engine control stick from the lowest to the highest is 10mm, the maximum pitch angle
may be roughly 8°. For 50 mixing arm, if the distance is 7mm, the maximum pitch
angle is 8 ©,

=16 (K) —



Adjusting the tail rotor pitch angle

The following description covers the adjustment of the tail pitch when the mixing

prop for helicopter is used. ( Please refer to the instruction manual of the transmitter).
Set the knob for tail mixing adjustment , of the transmitter, to the intermediate posi-
tion and set the engine control stick a little upward from the mean point. (Hovering
position). At this time, check that the horn of the rudder servo is located at the neutral
position.

Loosen the screws of the tail pitch plate stoppers and shift the pitch plate so that the
pitch angle of the tail plade may become zero (0° degree) with the engine control stick
lowered to the lowest position.

Adjust the length of the rudder servo horn so that the tail rotor may move by 35 to 40°
in either direction when controlling the rudder control stick in each direction with the
engine control stick set to the hovering position.

CHECKS AND INSPECTION BEFORE FLYING

For the center of gravity

The center of the gravity is to be so located that the skid pipe may be a little inclined
forward from the horizontalness when holding the stabilizer bar by your hands.
Never locate the center of gravity so that the skid pipe may be inclined backwards.

Checking each point before flight

Adjusting the blades and tracking

Supply fuel in the tank. Check that the engine control lever of the transmitter is set
to SLOW position and the trim lever of the transmitter may be set to IDLE position.
After that, start the engine.

After the engine starts, firmly hold the rotor head and step on the skid. Then, race
the engine with loud roar two or three times. At this time, if the head tries to rotate
strongly, the clutch is completely engaged. If you feel it a little weak, immediately
slow down the engine. Try to touch the clutch bell (be careful for overheating). If

the bell is heated, cool it by waste cloth or water. Never engage the clutch with

high temperature left. (because the clutch shoe is made of resin).

When the clutch bell is cooled to be normal, again try to do setting it for complete
meeting.

After the meeting(engagement) of the clutch shoe is checked, gradually increase the
rotation speed of the engine. At this time, if the tip ends of the main rotor can be
doubly seen when the helicopter is going to land off, distinguish the color of the two
rotors to see which blades is higher than the other. In this case, screw in the rod end
of the rotor rod (A) of a rotor which goes undersides. Through these procedures, adjust
the two main rotors until they can be seen single.

After the tracking adjustment is completed, slow down the engine for idling and check

=17 (K) —



the pitch angle is zero (0° degree). If not so, adjust by screwing in the rod ends of
both rods (A) by the same turns.

ADJUSTMENT OF FLIGHT

After that tracking adjustment is completed, begin to adjust the trims.

First of all, for the beginners, bend both ends of aluminum pipe or bamboo and mount
them to the landing skid by vinyl tape or the like to prevent the helicopter from barrel
roll.

Adjustment of each trim

Gradually increase the rotation speed of the engine to float the helicopter body by

10 to 20 cm from the ground level. If the helicopter moves forwards or backwards,

use an elevator trim for correction. Or if the helicopter is inclined in the right and left
direction, use the aileron trim for correction. For the rudder, use the rudder trim for
correction, too. Adjust the length of each rod so that the hecliopter may be floated
with the trim lever set to NEUTRAL.

In case of the rudder, loosen the screw of the tail pitch plate stopper and take the pitch
plate outside if the trim lever is located right. To the contrary, if the trim lever is located
left, take the pitch plate insides for rudder adjustment. For further details, please refer
to the instruction manual of the mixing prop which you use.

FLIGHT ( In case of beginner )

Fill the tank with fuel after the whole adjustment is completed, in order to be ready for
landing off. But wait a moment. breathe deeply and set your mind at ease. Pay a great
attention to the neighbors, childrens or the surroundings. After the safety of the surround-
ings is confirmed, start the engine and turn the head of helicopter windwards.

If you stand back of the helicopter, you can not observe the posture of helicopter in the
elevator direction, causing the control to become impossible. Therefore, please stand

at the side of the helicopter.

Confirm the safety of the surroundings again. Gradually increase the rotation speed of

the engine . Here, if the helicopter moves backwards, set the elevator trim to a little
forward side so that the helicopter lands off as moving forwards.

Gradually increasing the rotation speed of the engine, the body begins to be floated

from the rear part of the landing skid. At this time, increase the engine control stick by
two or three units, and the helicopter advances as being floated.

At first, please don’t float the helicopter more than 30cm high. If it is too high, lower
the engine control stick to land the helicopter. Then, float it again and walk together with
the helicopter. After you reach the end of the yard as repeating the floating and landing
of the hecliopter, bring it back to the start point. If the control is effected only in one
side of the engine, a vice may be caused to be present. Exercise at both sides of the
helicopter. Lateral inclination is corrected by aileron , forward/backward inclination by

- 18 (K) —



elevator, and the direction control by rudder. If you master these controls, you may
perform hovering and fly it high in the air.

SAFETY MEASURES FOR R/C HELICOPTERS

Now, you have assembled your KIT with your heart and skill, To ensure comfortable
and safe flight of the helicopter, please keep the followings.

(1).

(2).

(3).

(4).

Selection of flying yard

Select as wide and vacant flying yard as possible. And select a flying yard that is
free from any transformer substation, high-voltage electric wires, and/or buildings.
Cautions before flying

Check if the R/C unit is actuating without fail before engine starts. Check all the
screws, nuts and /or linkages to see if they are loosened or not.

Cautions for flight

When you begin to operate your helicopter, pay attention to the neighbors. Please
never let the people approach to the helicopter. Please do not fly your helicopter
on or over houses, trains, and cars, power-transmission lines, and warehouses of
combustible matters. If you find that the output of the helicopter is lowered,
please immediately land it on a safe place. please never let childrens or viewers
approach to the helicopter.

Check the screws and nuts or bolts to see if they are loosened or not.
Please pay -attention specially' to the rotary parts of the rotor head. If you should
find a loosening or a rattling, immediately give complete adjustment before flying.

- 19 (K) —



DK-1

Arrange-

PARTS ARRANGEMENT & NAME OF PARTS Parts Parts Quantity
FOR FALCON 707 g}“:;r't‘:' Number| Particulars required
The table below shows the parts of the drawings DK4-3 | Starter pulley 1
and of the illustrations and the arrangement num-
ber of the parts in the parts case. DRAS) IDKE | Cluteh shoe !
DK5-2 | Bearing HK0609 1
‘..‘,L':{‘?.‘; Parts Parts Quantivy|(DK-(6) |DK6-1 | Tail holder 1
of parts Number Particulars required
DK-(7) |DK7-1 | Tail pitch lever 1
DK-(1) [DK1-1 |Swash upper plate 1 DK7-2 | Tail gear box (A) 1
DK-(2) |DK2-1 | Swash joint ring (A) 1 DE7-8 | Tail gear box (B) !
DK7-4 Miter gear , Right 1
DK7-5 | Miter gear, Left 1
/’\/\/\/ DK7-6 | Tail, 1st shaft 1
| e S—_ DK7-7 | Tail, 2nd shaft 1
DK7-8 | Tail housing 1
DK7-9 | Thrust coupling 2
DK7-10 | 7 x 11.1 BS Collar 1
DK7-11 | 3 x 5 BS Collar 1
DK7-12 | 7 x 7BS Collar 1
DK7-13 | Tail pitch rod 1
Remarks: DK7-14 | M2 x 10 Pan head machine screw 5
DK7-15 | ¢ 2 Flat washer 2
The quantity and quality of the kits have been well checked and DK?7-16 | Bearing 685 OP 2
inspected before shipment. However, if you should find anything DK7-17 | Bearing 685 2Z 2
inconvenient, please immediately inform us (the head office) or DK7-18 | 3.2 x 8 Thrust bearing 2
the shop, where you purchased, together with the parts number .
eg. DK-0-0. DK7-19 | M3 Nut 4
DK7-20 | M4 x 4 Set screw 2
The specifications shall be subject to change without prior notice. DK7-21 | Joint (A) 1
DK-(8) [DK8-1 | Main frame (Right) 1
DK8-2 | Main frame (Left) 1
DK8-3 | 50 Engine mount 2
DK8-4 | Enya Engine collar 1
DK8-5 | Main mast 1
DK8-6 | Bevelled spur gear 1
P— ] DK8-7 | Auto rotation assembly 1
Parts Parts Quantity DK8-8 | Radius arm 2
ment no: Number Particulars required
of parts DK8-9 Mast block 1
DK8-10 | Control arm i
DK-(1) | DK1-1 Swash upper plate 1 DK8-11 | Pivot arm 1
DK1-2 | Swash joint ring (A) 1 DK8-12 | Pivot arm collar 2
DK1-3 | Swash joint ring (B) 1 DK8-13 | ¢ 8 Wash-out collar 1
DK1-4 | Swash lower plate 1 DK8-14 | Bearing 608 2
DK1-5 | Bearing 20-25 1 DK8-15 | 608 Bearing holder 4
DK1-6 | SF-8 1
DK1-7 | M2 x 6 Pan head machine screw 4 DK8-16 | 606 Bearing holder 4
DK1-8 | Swash lower lock 1
DK1-9 Swash plate boot 1 DK-(9) |DK9-1 Sub frame 1
DK9-2 | Front stay (Right) 1
DK-(2) | DK2-1 Expert stabilizer blade 2 DK9-3 | Front stay (Left) 1
DKS-4 | Servo mount stay 2
DK-(3) | DK3-1 | New blade holder 2 DK9-5 | Starting belt 1
DK3-2 New yoke 1
DK3-3 | Bearing 10-15 2 DK9-6 | Main frame reinforcement shaft 1
DK3-4 | Bearing 15-20 2 DK9-7 | Pitch lever mounting member 1
DK3-5 | Thrust CRT 6-12 2 DK9-8 | Cooling cover mounting member(B) 1
DK3-6 | ¢4 Hardened washer 2
DK3-7 | Thrust collar 2 |bK-(10) |DK10-1 | 4 x 7 x 7 Al collar 1
DK3-8 | M4 x 25 Cap screw 2
DK3-9 @ Flatwasher 2 DK10-2 | 3x 7 x4 Al collar 1
DK3-10 | Gimbal seesaw 1 DK10-3 | 3x4x 11.6BS Co‘Ilar 2
DK3-11 | New center hub 1 DK10-4 | FAx 6% 25: 8 , 2
DK3-12 | Main blade root end 2 DK10-5 | FEx8x3:10x 1 2
DK-(4) | DK4-1 Cooling fan 1 DK10-6 Ail~eron lever stopper 1
DK4-2 | Cooling fan imbedding member 1 DK10-7 | Tail boom holder 4




DK-2

Arrange-

Arrange-

Parts Parts Quantity Parts Parts Quantity
:;e:;r'::‘ Number Particulars required :;e;;:rrg. Number Particulars required
DK-(11) |DK11-1 |Collect pitch lever (A) 1 DK-(22) |DK22-1 | Adjust joint (B) 2
DK11-2 [Collect pitch lever (B) 1
DK11-3 |Aileron lever 1 DK-(23) |DK23-1 | Pipe band 3
DK11-4 (Link lever 2 |DK-(24) |DK24-1 | (New) Windshield mounting shaft 2
DK11-5 |[Elevator lever 1
DK-(25) |DK25-1 | Wire stecker 1
DK11-6 |Elevator torque lever 1 DK25-2 | Cooling cover set member (A) 2
DK11-7 [Pitch lever shaft 1 DK25-3 | Rudder pipe set member 1
DK11-8 |[Pitch lever mount plate 2
DK11-9 |Pitch mount plate collar 1 |DK-(26) |DK26-1 | 50 Carb.lever collar for OS 1
DK11-10| L-type crank with boss 1 DK26-2 | 49 carb. lever collar for ENYA 1
DK26-3 | M3 x 25 JIS Cap screw 1
DK-(12) |DK12-1 |Bevelled pinion gear 1
DK12-2 |Bevel pinion shaft 1 DK-(27) |DK27-1 | Taper spacer 1
DK12-3 | Bearing 605 OP 2 |DK-(28) |DK28-1 | Mast lock 1
DK12-4 |605 Bearing holder 2
DK12-5 |7 x 8 NS Collar 1 DK-(29) | DK29-1 | M2 x 120 Adjust rod 1
DK12:6 | Joint (A) 1 |DK-(30) |DK30-1| M2 x 110 Adjust rod 1
12- 4 x 4
DK12:7 M4 x 4 Set screw 2 |pk-(31) | DK31-1 | M2 x 100 Adjust rod 1
DK-(13) |DK13-1 Mxxmg arm (for 50) 2 DK-(32) |DK32-1 | M2 x 80 Adjust rod 1
DK13-2 |Mixing arm holder 2 .
DK13-3 |Seesaw Bearing Holder 2 DK-(33) |DK33-1 | M2 x 55 Adjust rod 3
DK13-4 |Gimbal shaft 1 DK-(34) |DK34-1 | M2 x 50 Adjust rod 1
DK13-5 |LF 940 2 DK-(35) | DK35-1 | M2 x 35 Adjust rod 1
DK-(36) | DK36-1 | M2 x 16 Rod 2
DK13-6 |Yoke damper collar A 1 (36) X 1B Hod serew
DK13-7 |Yoke damper collar B 1 DK-(37) |DK37-1 | L-type wrench 1.5mm 1
DK13-8 | Yoke dust cap 2 DK-(38) | DK38-1 | M3 x 10 Cap screw 24
DK13-9 |M2 x 16 Rod screw 2 |DK-(39) | DK39-1 | M3 x 12 Cap screw 6
DK13-10|HK 0408 2
DK-(40) | DK40-1 | M3 x 16 Cap screw 3
DK13-11|Gimbal shaft bushing 2 DK-(41) | DK41-1 | M3 x 20 Cap screw 4
DK13-12| Adjust rod M2 x 100 2 |DK-(42) | DK42-1 | M3 x 25 Cap screw 2
K13-13 j
o RS rod Ma % 70 ' |ok-43) | DK43-1| M3 x 26 Cap screw 1
DK-(14) |DK14-1 |Spur gear with shaft 1 DK-(44) | DK44-1| M4 x 15 Cap screw 4
DK14-2 | Clutch bell 1 DK-(45) | DK45-1 | M3 x 10 Pan head machine screw 3
DK14-3 |¢2 x 14 Roll pin 1
-(4 46-1
DK144 | M3 x 10 Cap screw 1 DK-(46) | DK46 M3 x 35 Cap screw 12
DK14-5 |Bearing 606 OP 2 DK-(47) | DK47-1 | M3 x 3 Set screw 5
DK-(48) | DK48-1| M3 x 5 Set screw 2
D148 [=piasr for 137 shate T |DK-(49) | DK49-1| M4 x 4 Set screw 3
DK14-7 | ¢ 3 Flat washer 1
DK-(50) | DKB0-1| M4 x 6 Set screw 15
CONTENTS IN MECHANICAL CASE B DK-(51) | DK51-1 | M3 x 12 Pan head machine screw 14
sictist | Bietea " DK-(52) | DK52-1| M2 x 10 Pan head machine screw 13
- 5- Tail pitch plate 1 .
DK15-2 |3 x 5 BS Collar 1 |DK-(53) | DKE3-1| ¢2x 11.8 Needle pin 4
DK53-2| ¢ 3 x 16 Needle pin 1
DK-(16) | DK16-1 | Stabilizer bar 2 DK53-3| ¢4 x 29.8 Needle pin 1
DK-(17) | DK17-1 | Rod end 34
DK-(18) | DK18-1 | ¢ 5 Ball 30 DK-(54) | DK54-1| ¢2 Flat washer
bik.4191 | D181 | Red ad DK54-2| ¢ 2.5 Flat washer
- - od adjuster 2
DK19-2 | Pivot bolt A 5 DK54-3| ¢ 3 Flat washer 24
4-4 4 F h
DK-(20) | DK20-1 | M3 x 40 Cap screw QK544 @4Flat washer 2
DK20-2 | M4 x 30 Cap screw
DK-(55) | DK55-1| M3U Nut 52
DK-(21) | DK21-1 Ta!l blade holder (A) 2 DK-(56) | DK56-1| M4U Nut 8
DK21-2 | Tail blade holder(B) 2
DK21-3 | Tail pitch plate stopper 2 DK-(57) | DK57-1| M3 Nut 15




DK-3

ﬁ‘:::‘?:; ﬁﬂﬁer paf::i'galars ?;a'::g Q:::ﬁi Pl\al]::t;ber PaPr:ir:fnlars ?e:z?:;fiy
of parts of parts
DK-(58) | DK58-1 | M2 Nut 31 DK80-3 | Rudder contral wire 1
DK-(59) | DK59-T | M3 x 14 Wood screw DK80-4 |Rudder control pipe 1
DK-(60) | DK60-1 | M2.1 x 13 Wood screw
DK-(61) | DK61-1 | M2.7 x 8 Wood screw 10
DK-(62) | DK62-1 | M2 x 14 Pan head machine screw
DK-(63) | DK63-1 | M2 x 8 Panhead machine screw 27
DK-(64) | DK64-1 | M2 x 6 Pan head machine screw 6
DK-(65) | DK65-1 | M2.6 x Tapping screw 5
DK-(66) | DK66-1 | New damper rubber
DK66-2 | M3U Nut 2
DK66-3 | M2 Nut 2
DK66-4 | M3 x 10 Cap screw 1
DK66-5 | M2 x 8 Pan head machine screw 1
DK66-6 | M2 x 10 Pan head machine screw 1
DK66-7 | M2 x 15 Pan head machine screw 1

The following parts are arranged and provided in the lower section

of the mechanical case.

DK-(67)
DK-(68)

DK-(69)

DK-(70)

DK-(71)
DK-(72)

DK-(73)

DK-(74)

DK-(75)
DK-(76)
DK-(77)
DK-(78)

DK-(79)

DK-(80)

DK67-1
DK68-1
DK68-2

DK69-1
DK69-2
DK#69-3
DK69-4
DK69-5
DK69-6
DK69-7

DK70-1

DK71-1
DK72-1

DK73-1

DK74-1
DK74-2

DK75-1
DK 76-1
DK77-1
DK78-1
DK78-2

DK79-1
DK79-2
DK79-3

DK80-1
DK80-2

Cabin
Windshield
Mechanical cover

Servo mount (A)
Servo mount (B)
Servo mount base
Receiver base
Horizontal tail blade

Vertical tail blade
Tail drive shaft base

Control panel 20 x 40 x 12

Instruction manual
Parts list

Drawing

Tail pipe

Tail boom brace

50 Cooling cover
Transcribing mark

Fuel tank

Semi-symmetrical main blade

Semi-symmetrical tail blade

Skid foot
Skid pipe
Skid band

Tail drive shaft
Tail drive shaft

N

B NN




"L0L NOOJTV4 ul Ajuo papiroid pue pabuelse aie (L) pue (gL) ‘(zZL) ¥

— = s = 3

N\
L

|
[
|
I
\
|
|
|
|
|
1
|
1
|
|
I
l

b= =———==4

YV ©sed |ediueyodsp

L0L NOD1V4
G0S NOJ1Vv4d

S3ASVI TVIINVHIIW 40 MIIA LNIWIDNVHYY S1HVd

g ase9 |ealueyos|y

91

1L

ﬁ h - vS 99
100N
I _ £9 __ 59 _
“ zs v9
j "
€9
og [ 05 |
m: [ev ]| 2
ve
i .
(2) | 10
€€
o
oe b _I._L — S
L] 65
62 9z 144
L Ev _ 8s
L sz v “
1z ze | L ov 95
6€
L gL ||6L] |02 S8
8¢
)




1 7 K
N

Jl—iz. Lo
1

,”77 ” ’

\’ \ 2 k} 7~

EOR—R/C.Z7Na> " 107" BB LT
EFOWTHRIZHYNEIZT0E LIz, Fv FOW
BRUKBICIOVLTIE, +3UREEHLTHY
FTH. BOLOEBRNBAOKBERAITY
STTFa&uw,
F—AREDH->-HEREFHTIHNEtNEE S
B LEE X% s THERT IV,

Thank you very much for your pur-
chase of Hirobo R/C model helicop-
ter Falcon 707. Through the quality
and quantity of the model kits have
been severely checked before ship-
ment, please re-check the quantity of
the compohents and parts contained

in each small sack in order to make
doubly sure. If you should find any-

thing wrong, please be free to contact
the shop where you have purchased
or directly Hirobo Industrial Co.,
Ltd.

#% & Inspection

EQ/f—=54

LW RATRTAT)IIET234 T726 T(0847)45-3470
HIROBO INDUSTRIAL CO, LTD.

234, Fukawa-cho, Fuchu-shi, 726, Hiroshima, Japan.
Cable:Hirobo Fuchuhiroshima Telex:6457-77 Hirobo

(



